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AR ERR AN {00 O 0O A
FORMOSA PLASTICS CORPORATION
;F"Hiﬂ’/l}é' i&]s\?l%{.

NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILTAO VILLAGE, YUNLIN COUNTRY.

MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

E AP (Sample Submitted By) T oA EY 1 EwG T2 @ (FORMOSA PLASTICS CORPORATION)
% ¢ #-(Sample Description) : TAISOX LDPE FILM, EXTRUSION COATING GRADE POLYMER/6520G ( &~ % % LDPE## #-
&4)
%%E =4 %5.(Style/Item No. ) : 6520G ~ 6521G ~ 6323F
&1t 7 (Sample Material) :  LDPE
ﬂtfiklﬁF(Sample Receiving Date) . 2018/01/12
R:EE F (Testing Period) ¢ 2018/01/12 TO 2018/01/23

B3 g £ (Test Requested)
E o dp iadp E WM E R B F S g L (FDA) 21 CFR 177.1520 2. 1247 plsd. RIRA P s SR RS % 4. / As specified
by client, the sample(s) was/were tested according to U.S. Food and Drug Administration (FDA) 21 CFR 177.1520(c) 2. 1.
Please refer to result table for testing item(s).

PR % % (Test Results) : #4RET - F (Please refer to following pages).
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g% No.)

CT/2018/10835

p # (Date) :

NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILTAO VILLAGE, YUNLIN COUNTRY.

P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 : LHEP e

gy

2018/01/23

(TRANSLUCENT-WHITE PLASTIC SHEET)

7 #ic(Page)

20of 3

i i (PASS

PIAIE P ¥ P E 25 .
(Test Items) (Unit) (Method) MDL (Result) oL
Yo 1 (Limit)
%R / Density g/cm® |i&5 % WFDA 21 CFR 177.1520 - 0.913 |0.85~1.00
(2017). / According to US FDA 21
CFR 177.1520 (2017).
AT ERE (2ez, 50C, 20 m) / % x5 % WFDA 21 CFR 177.1520 0.1 0. 643 5.5
Maximum extractable fraction (n- (2017). / According to US FDA 21
Hexane, 50°C, 2 hr) CFR 177.1520 (2017).
BAviafae (27 %, 25C, 20 PF) / % %95 % MFDA 21 CFR 177.1520 0.1 2.15 11.3
Maximum soluble fraction (xylene, (2017). / According to US FDA 21
25°C, 2 hr) CFR 177.1520 (2017).
# :x(Note) :
1. 0.1wt% = 1000ppm ; mg/kg = ppm
2. MDL = Method Detection Limit (= ;% i p[4& 2 iE )
3. "-" = Not Regulated (&% &)
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NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILIAO VILLAGE, YUNLIN COUNTRY.

¥ REYP Ay REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 44 2 & (End of Report) *x
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